
Page i 
 

LOWER ELKHART RIVER WATERSHED MANAGEMENT PLAN 
ELKHART, KOSCIUSKO, AND NOBLE COUNTIES, INDIANA 

 
TABLE OF CONTENTS 

 
1.0 WATERSHED INTRODUCTION .................................................................................................. 1 
1.1 Watershed Community Initiative ................................................................................................ 1 
1.2 Project History............................................................................................................................ 3 
1.3 Stakeholder Involvement ........................................................................................................... 4 
1.4 Public Input ................................................................................................................................ 6 
[...]
watersheds requires good drainage or the installation of tile drains. This means water more quickly 
escapes the landscape which in turn means the stream channel receives water more quickly. Coupling 
the high infiltration rates of soils in the watershed with tile drainage allows more water to infiltrate or 
soak into the ground rather than runoff as overland flow (CBBEL, 2020).   A majority of tile-drained soils 
are located along the western portion of the watershed in northern Kosciusko County and in much of 
Elkhart County. Tile-drained soils can also be found in Noble County (Figure 12). Most of these areas are 
relatively flat where drainage augmentation is required to move water from agricultural fields in order to 
produce row crops. In these areas, materials applied to agricultural soils are directly transported to 
downstream waterbodies. 
 



Lower Elkhart River Watershed Management Plan – DRAFT -SUBJECT TO REVISION 5 April 2024 
Elkhart, Kosciusko and Noble Counties, Indiana  
 

ARN #58550  
  Page 22 

 

 
Figure 12. Tile-drained soils in the Lower Elkhart River Watershed.  
 
2.6 Wastewater Treatment 
2.6.1 Soil Septic Tank Suitability 
Throughout Indiana, households depend upon septic tank absorption fields in order to treat wastewater. 
Seven soil characteristics, including position in the landscape, soil texture, slope, soil structure, soil 
consistency, depth to limiting layers and depth to seasonal high water table, are utilized to determine 
suitability for on-site septic treatment. Septic tanks require soil characteristics that allow for gradual 
movement of wastewater from the surface into the groundwater. A variety of characteristics limit the 
ability for soils to adequately treat wastewater. High water tables, shallow soils, compact till, and coarse 
soils all limit soils abilities in their use as septic tank absorption fields. Specific system modifications are 
necessary to adequately address soil limitation; however, in some cases, soils are too poor for treatment 
and therefore prove inadequate for use in septic tank absorption fields. 



Lower Elkhart River Watershed Management Plan – DRAFT -SUBJECT TO REVISION 5 April 2024 
Elkhart, Kosciusko and Noble Counties, Indiana  
 

ARN #58550  
  Page 23 

 

 
Until 1990, residential homes located on 10 acres or more and occurring at least 1,000 feet from a 
neighboring residence were not required to comply with any septic system regulations. In 1990, a new 
septic code corrected this loophole. Current regulations address these issues and require that individual 
septic systems be examined for functionality. Additionally, newly constructed systems cannot be placed 
within the 100-year floodplain and systems installed at existing homes must be placed above the 100-
year flood elevation. However, many residences grandfathered into this code throughout the state have 
not upgraded or installed fully functioning systems (Krenz and Lee, 2005). In these cases, septic effluent 
discharges into field tiles or open ditches and waterways and will likely continue to do so due to the high 
cost of repairing or modernizing systems ($4,000 to $15,000; ISDH, 2001). Lee et al. (2005) estimates that 
76,650 gallons of untreated wastewater per system is expelled in the state of Indiana annually. The true 
impact of these systems on the water quality in the watershed cannot be determined without a complete 
survey of systems. 
 
The NRCS ranks each soil series in terms of its limitations for use as a septic tank absorption field. Each 
soil series is placed in one of three categories: severely limited, moderately limited, and slightly limited. 
Some soils are also unranked. Severe or very limited limitations delineate areas whose soil properties 
present serious restrictions to the successful operation of a septic tank tile disposal field. Using soils with 
a severe limitation increases the probability of the system's failure and increases the costs of installation 
and maintenance. Areas designated as having moderate or somewhat limited limitations have soil 
qualities which present some drawbacks to the successful operation of a septic system; correcting these 
restrictions will increase the system's installation and maintenance costs.  Slight limitations delineate 
locations whose soil properties present no known complications to the successful operation of a septic 
tank tile disposal field. Use of soils that are rated moderately or severely limited generally require special 
design, planning, and/or maintenance to overcome limitations and ensure proper function.  
 
Watershed stakeholders are concerned about the lack of maintenance associated with septic tanks, the 
use of soils that are not suited for septic treatment and the presence of straight pipe systems within the 
watershed. These concerns are exacerbated by the fact that severely limited soils cover essentially the 
entire watershed (Figure 13). Nearly 179,485 acres or 94% of the watershed is covered by soils that are 
considered very limited for use in septic tank absorption fields. Approximately 11 acres (<1%) are 
somewhat limited meaning that these soils are generally suitable for septic systems. The remaining 9,885 
acres (5%) not rated for septic usage as it is not generally industry standard to install a septic system in 
these geographic locations. 
 



Lower Elkhart River Watershed Management Plan – DRAFT -SUBJECT TO REVISION 5 April 2024 
Elkhart, Kosciusko and Noble Counties, Indiana  
 

ARN #58550  
  Page 24 

 

 
Figure 13. Suitability of soils for septic tank usage in the Lower Elkhart River Watershed.   
 
Septic systems that are properly designed and maintained should not serve as a source of contamination 
to surface waters. However, septic systems do fail for a variety of reasons. Common soil-type limitations 
which contribute to failure are seasonal high water tables, compact glacial till, bedrock, coarse sand and 
gravel outwash and fragipan. When these septic systems fail via surface breakouts or due to inadequate 
soil filtration there can be adverse effects to surface waters due to E. coli, nitrate, and total phosphorus 
(Horsely and Witten, 1996). Septic systems contain all the water discharged from homes and businesses 
and can be significant sources of pathogens and nutrients. 
 
A comprehensive database of septic systems within the Lower Elkhart River Watershed is not available. 
It is assumed that the numbers of septic systems in the subwatersheds are directly proportional to rural 
household density. Based on estimates, more than 53,000 individuals live in rural residences within the 



Lower Elkhart River Watershed Management Plan – DRAFT -SUBJECT TO REVISION 5 April 2024 
Elkhart, Kosciusko and Noble Counties, Indiana  
 

ARN #58550  
  Page 25 

 

Lower Elkhart River Watershed. Those located on Group C and D soils have slow infiltration rates with 
finer textures and slow water movement and are of higher concern for septic system maintenance issues.  
 
2.6.2 Wastewater Treatment  
Several facilities which treat wastewater are permitted to discharge the treated effluent are located 
within the watershed. These facilities are regulated by National Pollution Discharge Elimination System 
(NPDES) permits. These include several wastewater treatment plants. NPDES-regulated wastewater 
treatment plants located within the watershed are shown in Figure 14 and Table 5. Wastewater 
treatment plant septage sludge is either applied to the land or hauled to a landfill in the Lower Elkhart 
River Watershed. Table 5 details the NPDES facility name, activity, and permit number for those facilities 
which discharge into a Lower Elkhart River waterbody. More detailed information for each wastewater 
facility is discussed below. 
 

 



Lower Elkhart River Watershed Management Plan – DRAFT -SUBJECT TO REVISION 5 April 2024 
Elkhart, Kosciusko and Noble Counties, Indiana  
 

ARN #58550  
  Page 26 

 

Figure 14. NPDES-regulated wastewater treatment plants, wastewater treatment plant treatment 
areas, CSO locations and locations of unsewered, dense housing in the Lower Elkhart River 
Watershed.   
Table 5. NPDES-regulated facility information.  

NPDES ID Facility Name Volume (MGD) 

IN0025755 GOSHEN WWTP 5.0 

IN0038318 MILFORD  WWTP 0.25 

IN0021466 NAPPANEE WWTP 1.9 

IN0021172 SYRACUSE WWTP 1.05 

 
2.6.3 Municipal Wastewater Treatment  
There are 4 wastewater treatment facilities located within and discharging to waterbodies in the Lower 
Elkhart River Watershed including Goshen Wastewater Treatment Plant (WWTP), Milford WWTP, 
Nappanee WWTP and Syracuse WWTP. 
 
The City of Goshen currently operates a Class III, 5.0 MGD (Millions of Gallons per Day) activated sludge 
facility. The facility consists of a two-bar screen, an influent flow meter, grit removal, six primary 
clarifiers, four activated sludge tanks, two secondary clarifiers, phosphorus removal 
chlorination/dechlorination facilities, two final clarifiers and an effluent flow meter. A 5 th aeration basin 
was added in 2022. Sludge is treated with two anaerobic digesters.  The final sludge is land-applied. The 
collection system is comprised of 136 miles of sewers (17 miles separate storm sewers, 57 miles separate 
sanitary sewers, 62 miles of combined sewers). To store stormwater, the city has a wet-weather 
detention facility with a storage capacity of 12 MGD. Three combined sewer overflow (CSO) outfalls are 
prohibited per their NPDES permit and have been diverted to the wet-weather detention facility. This 
facility  has not had a discharge since 2018. There are currently no maintenance or compliance issues with 
the Goshen WWTP. 
 
The Town of Milford currently operates a Class II, 0.25 MGD extended aeration treatment facility 
consisting of a lift station, bar screens, two oxidation ditches, phosphorus removal, two secondary 
clarifiers, chlorinati0n/dechlorination, post aeration, and an effluent flow meter. Sludge handling 
includes aerobic digestion before it is hauled off-site to a landfill. The collection system is comprised of 
combined storm and sanitary sewers with no overflow or bypass points. There are currently no 
maintenance issues or concerns at the Town of Milford’s WWTP. 
 
The City of Nappanee currently operates a Class III, 1.9 MGD activated sludge plant consisting of an 
influent pumping station, mechanical bar screen, aerated grit chamber, two primary clarifiers, six 
aeration tanks, two final clarifiers, six aerobic digester tanks, two anaerobic digester tanks, a sludge 
pumping station, belt filter press, sludge drying beds, phosphorus removal, UV disinfection and influent 
and effluent flow meters. The final sludge is dried and landfilled. The collection system is comprised of 
combined sanitary and storm sewers. The city also operates a 5.0 MGD wet-weather treatment facility, 
which has one outfall. This includes a CSO storage basin, screening and pumping, UV disinfection, and a 
high-rate clarification facility. In 2018, the City of Nappanee implemented a CSO Long Term Control Plan. 
The NPDES permit lists eleven CSO locations, which are now prohibited per their NPDES permit; 
however, IDEM shows these points as active CSO locations and they are therefore included in Figure 14. 
There are currently no maintenance or compliance concerns at the City of Nappanee’s WWTP. 
 
The Town of Syracuse operates a Class II 1.05 MGD oxidation ditch facility. The facility includes a 
mechanically cleaned bar screen, forced vortex-type grit removal chamber, influent flow meter, two 



Lower Elkhart River Watershed Management Plan – DRAFT -SUBJECT TO REVISION 5 April 2024 
Elkhart, Kosciusko and Noble Counties, Indiana  
 

ARN #58550  
  Page 27 

 

oxidation ditches, two secondary clarifiers, post aeration, phosphorus removal, UV disinfection and an 
effluent flow meter. Sludge handling includes aerobic digestion and dewatering via a belt filter press. The 
final sludge is land-applied on permitted agricultural land. The collection system is 100% separate 
sanitary sewers with no overflow or bypass points. In 2020, the facility was sent a non-compliance letter 
by IDEM regarding copper and chlorine effluent limit violations. An inspection by IDEM in September 
2021 rated the collection system, the facility/site, records/reports, pre-treatment and effluent limits 
compliance as all unsatisfactory.  In 2021, monthly average concentrations were exceeded for total 
recoverable copper, total residual chlorine, total suspended solids, and total phosphorus. It was noted 
that chemicals were not stored properly, and the UV disinfection system was out of service. As of 
September 2022, IDEM sent an agreed order listing fines and a timeline for compliance. 
 
Additionally, while they discharge outside of the Lower Elkhart River watershed, the Turkey Creek, 
Regional Sewer District, New Paris wastewater treatment plant and City of Elkhart wastewater 
treatment plant treatment areas are all displayed on Figure 14. It should be noted that the City of Elkhart 
has six active CSOs which are governed by their long-term control plan. The long-term control plan (2011) 
will be implemented over several decades. Based on modeling, the plan is expected to: 

• Reduce the frequency of overflows to no more than 9 overflow events in a year with typical 
rainfall. 

• Improve system-wide capture of wet-weather sewer flows from a baseline of 82% to 96% in a 
typical year. 

• Reduce average annual overflow volume by 75% compared to baseline conditions. 

• Reduce Elkhart’s CSO share of the total E. coli load to the St. Joseph River from 9.1% to 2.4%. 

• Reduce E. coli exceedances by more than 50% at locations between Elkhart and Mishawaka. 
 
2.6.4      Unsewered Areas 
Approximately 8,043 acres of unsewered dense housing areas were identified within the watershed 
(Figure 14).  Areas that have at least 25 houses within a square mile outside of the sanitary district 
boundaries were classified as dense, unsewered areas.  
 
2.7 Hydrology 
Watershed streams, reservoirs, legal drains, floodplains, wetlands, storm drains, groundwater, 
subsurface conveyances, and manmade drainage channels all contribute to the watershed’s hydrology. 
Each component moves water into, out of, or through the system. Their contributions will be covered in 
further detail in subsequent sections. 
 
2.7.1 Watershed Streams  
The Lower Elkhart River Watershed contains approximately 488 miles of streams/rivers, canals/ditches, 
pipelines, and connectors.  (Figure 16). Of these, approximately 294.5 miles are canals/ditches, while 
144.6 miles are streams and rivers. It should be noted that regulated drains are maintained by the County 
surveyor’s office and all of the regulated drains within the watershed have both a regular maintenance 
fund and a regular maintenance schedule. Maintenance practices can include dredging with large 
construction equipment to maintain flow, debris removal, and vegetation management both within the 
regulated drain and the riparian zone. As these waterbodies are subject to periodic cleaning, it is 
important to work with the county surveyor to establish priorities for these waterbodies in terms of water 
quality improvement and erosion control. Each time a ditch is cleaned out or maintained, this action 
increases the amount of sediment going downstream towards the mainstem of the Elkhart River.   
 



Lower Elkhart River Watershed Management Plan – DRAFT -SUBJECT TO REVISION 5 April 2024 
Elkhart, Kosciusko and Noble Counties, Indiana  
 

ARN #58550  
  Page 28 

 

 
Figure 15. Waterbodies by type in the Lower Elkhart River Watershed.  
 
The section of the river considered to be the Lower Elkhart River begins south of Goshen, near its 
confluence with Turkey Creek.  The Elkhart River flows 35.6 miles from this point to the end of this 
watershed, where it outlets into the St. Joseph River. The major tributaries to Lower Elkhart River include 